5.4'x3.7' TOOL
STORAGE SHED

ASSEMBLY MANUAL

MODEL#::LGCF1602

Missing part? Damaged? Contact us via email at

service@domioutdoorliving.com

www.domioutdoorliving.com




STOP

Missing Parts,Questions on Assembly?
Email me:service@domioutdoorliving.com

Do not return to dealer they are not

equipped to handle your requests.

We will reply to you within 1 business day.

PLAN AHEAD

Before beginning installation, check local building codes reg
arding footings, location and otherrequirements.

Study and understand this instruction.

Important information and helpful tips will make your
installation easier and more enjoyable.

Tools and Materials: There are some basic tools and materials
you will need for the installation. Decide which method of
anchoring and the type of foundation you wish to use in order
to form a complete list of the materials you will need.

BEFORE YOU BEGIN

Assembly Instruction: Instructions are supplied in this
manual and contain all appropriate information for your
installation. Review all instructions before you begin, and

during assembly, follow the step sequence carefully for
correct results.

Parts List: Check to be surethatyou have all the necessary
parts and quantitiesinyour package.These are packaged
within the carton. Note that extra fasteners have been
supplied foryour convenience.

Explosion Diagram: All parts except screws and bolts are
shown in this diagram, review all parts before you begin.
Familiarize yourself with the hardware and fasteners for
easieruseduringinstallation.



SAFETY PRECAUTIONS...

Safety precautions MUST be followed at all times throughout the construction of your building!

sharp edges

&

Care must be taken when handling various
pieces of your building since many contain
sharp edges. Please wear work gloves,
eye protection and long sleeves when
assembling or performing any maintenance
on your building.

no children or < ~
pets at workﬁ C

Keep children and pets away from the
worksite during construction and until the
building is completely assembled. This will
help avoid distractions and any accidents
which may occur.

don't focus weight
=—=\._onro of

NEVER concentrate your weight on the
roof of the building. When using a step
ladder make sure that it is fully open and
on even ground before climbing on it.

always practice
proper tool

Safety T x

Practice caution with the tools being used in
the assembly of this building. Be especially
familiar with the operation of all power tools.

/Q/bewar_e of
————wind,

e C Ll Ll (i

Do NOT attempt to assemble your building
on a windy day. The large panels can catch
the wind like a “sail”, causing them to be
whipped around making construction difficult
and unsafe.

Do NOT attempt to assemble your building
before double checking that you have all the
parts indicated in the parts listsas well as all
hardware Any building left partially
assembled may be seriouslydamaged by
even light winds.



Pre-assembly

2.You will need one or more
stepladders.

1.Two or more people are required
for assembly.

recommended. 4 You may need a safety hat.

& ‘ﬁ 3. Wearing protective gloves is
\ A

5.Please use a Phillips screw driver. 6.For ease of construction, you
may need a drill.

\

~J Z ' 7.You may need a safety goggle. 8.Do not fully tighten screws prior
INS to complete assembly.

Warning & Attention

-Try to assemble this product on the flat ground, otherwise it is difficult to
carry out;

-It would be much easier to assemble the product with three or more
people;

-After assembly, please check whether all screws are tightened, to prevent
parts from falling apart.

A Use bolts to secure the frame to the ground to against the strong wind.

1@ Please stand inside the shed frame when installing the panels for convenience.



1660 (65.35")

s <]

0
Gk
SRS
o 2 4
o~
i N

o

O

914 (36")
1580 (62.2")
1125 (44.3")
o 0
5 ©
3 g
<t @{l =
8 N
X o~

3 ~
m -
O

955 (37.6")




Ly
1582
A1D
928,95
o D1&D
1582
A2&D
i
957 928,5
A3 02D
1590
—
AGD
T ! E&D
1537
B1XD | o E 3
1104
N E C| G1@
1537
B2&D | 7 E .
1104
G: . G2&D
912
1 E 3]
B3
@ 829
G3&2
=SS N\ J} i‘ °i
B4&D B8&D B&D 829
G4&2
) )
[e]
1608,5 o
C&d @ @
G5&2 G6&2 G7&2
E =
7T E g
1609
C1@ 1524
H&D
I'? o i
n - q i,
899
1609
C26D 16D
O O O
(@)
C3x2 C4x2 Y&D




ﬁ|
8
454 M4ED
T
454 M5&D
@ | T
S 2 g
454 M6&D
454 M7&D
J &® J2&® 454 M8&D
-
<36 MO&D M10&D
1104
K2 Hexagonal Hole position
socket wrench correction drill
1104
K1&D
Cross screwdriver
1582
Hand Gloves
M &2
ol !
1582 M1GD
L, E ]
1582 M2&D
T = !
1582 M3G&D

List 2




- O

Hole position correction drill

Correct the screw holes by
hole position correction drill

/I

@{@ Q.
p = \5

!
v

If the screw holes are

not symmetrical,

i

you can use this tool

to correct the hole position.

Appendix




PART 1

BOTTOM FRAME,WALL
PANEL AND TOP FRAME
ASSEMBLY:

o () 4x10 1# %8B
dm § @ M4x6 2# &D
Omm §) § @ M4x8 3# &®
(> () 4x12 o# @2D
(> () 4x16 12# G1®

Vi

/i




A2xD A3X2

A1xD

A3

A2

BASE FRAME ASSEMBLY:

Use 4 Corner Base Connector #A to secure the
Base Frame #A1/A2/A3*2 as shown.
(Attention: four corners MUST be right angles,
and check if the two diagonal distances of the
square are equal).

A1

A3

(— ()@
(— ) @

(— ()@

ou need to prepare bolts by
yourself to secure the base
frame to the ground.

(— mm ) @
— )@
(— ()@
= )@
— () ®

2




B2&x1 - B3%2

e n, = : : . - : : — B&4 :
nE 81@ : —— 84@ (o (]) 1244 @ S =
B2

B3|

@

TOP BEAM ASSEMBLY:

Use 16 self-tapping bolts #12 and gaskets to secure
4 Bracket #B to the top Beam #B1/B2/B3*2;

Use 2 self-tapping bolts #12 and gaskets to secure
parts #B4 & B8 to the inside of part #B1.

‘B3




’ cax 04@ (- (]) o# o8

TOP BEAM & BASE FRAME BRACKET ASSEMBLY:

B2

Use 4 self-tapping bolts #9
and gaskets to install Bracket
#C4 under the top beam #B1.

B1 g

A2

Use 4 self-tapping bolts #9 and gaskets
to install Bracket #C3 on the base frame
HAT. n

A3

A1 @




J2

e

ol Section View]

I
J2

A o
24

2#

1 C1xD
J2 x4 ' C2&xD - ) 1# €10
: cx2  mied 2# &b
® @

*\J

/\

c2l &
2%

J2 2 #

J2

C

Use 2 bolts 2#, gaskets and nuts to connect part #C/J2/C1 to form a front
side wall panel.
Place the assembled front side wall panel (#C/J2/C1) on the bottom frame(A1),
using 3 self-tapping bolts 1# and gaskets to fix.

Place wall panel #J2 on the bottom frame(A3), using 2 self-tapping bolts 1#
J2

and gaskets to fix.

Repeat the above procedures to assemble another J2|| .
front side wall(part #C2/J2/C/J2) .

\J2 c J2

[

ﬂC1

P

* You can temporarily reinforce this position(s) with screws 2#,
and replace it with other correct screws when the next

installation is made.




fum D 3# x4

@ Fix part #C3 to part #C1 with 2 bolts 3#, FOUR gaskets and 2 nuts.
@ Fix part #C3 to part #C2 with 2 bolts 3#, FOUR gaskets and 2 nuts.

J2 .
B o c2

=
A%

C1




Jx2 |

J2 x2

)C@
Hach - @) 1# 10

M ) O 9% 6B

Front Side

J2 H1
# H
C J
@ 9

b

Back Side

@
J

2
\ﬁj/ N

O#

H1

J2

J2

C

H1 J2

H 9#

9% @




Back Side Wall Assembly:

*Place part #J2 & C on the bottom frame A3, using
2 self-tapping bolts 1# and gaskets to fix.

« M: Use 1 self-tapping bolt 9# and gasket to install
support tube H1 to the front wall panel #C & J2, then
put on the plastic cap.

« @:Use 1 self-tapping bolts 9# and gasket to install
support tube H1 to back wall panel #J2 & C, then
put on the plastic cap.

- Repeat the above procedures to assemble another side.

Back Wall Assembly:

- @:Use 1 self-tapping bolts 9# and gasket to install
support tube #H to back wall panel #C & J, then put
on the plastic cap.

Place part #J on the bottom frame #A2, using 3
self-tapping bolts 1# and gaskets to fix.

« @: Use 1 self-tapping bolts 9# and gasket to install
support tube #H to back wall panel #J & C, then put
on the plastic cap.

Place part #J on the bottom frame #A2, using 3
self-tapping bolts 1# and gaskets to fix.




Jx2

- () 1# X 8

() 1O O# X4

SIDE WALL ASSEMBLY:

Step 1: Use 4 self-tapping bolts
1# and gaskets to fix 2 part #J
on the bottom frame A3.

Step 2: Use 2 self-tapping bolts
9# and gaskets to fix 2 part #J
with support tube #H1,

then put on the plastic caps to
form a whole left side wall.
Repeat the above procedures
to assemble the right side wall.

o#

H/H1

e

Q#

J/J2
Section View




Jx2

o ) 1% X T

() 1O O X3

\M ,

Step 3: Use 7 self-tapping bolts
1#and gaskets to fix 2 part #J on
the bottom frame A2.

Step 4: Use 3 self-tapping bolts
9# and gaskets to fix 2 part #J
with support tube #H, then put on
the plastic caps to form a whole .
back wall.

/

|

I

:::::::

I

llllll

H/H1

A

10




B2 Q) >
I
1#
. J/J2
T
¢
B3

@)/@:Fix the upper
end of the part
#C1/C2 with part
#C4 (already
assembled on top
frame #B1) by
using bolts 3#, the

nuts and gaskets are

on the back side.

o @) 1# X35
g & 3# &

M/®@: Place the assembled top

frame (B1/B2/B3*2) on the upper
end of the wall panel, and fix with 35
self-tapping bolts 1# and gaskets.

11




PART 2 o () 4x10 1# 29

dm § @ M4x6 2# X56)

TOP BEAM AND ROOF gm§ §@  Maxs 3 &
ASSEMBLY

gm © M4x8 15# B

Il Il Il I [

I Y I VI VI VN Y 1

12




% w@w#@

]

TOP BEAM ASSEMBLY:

i
®

M: Use 2 bolts #15 and nuts to connect part #D1 & E.
@: Use 2 bolts #15 and nuts to connect part #D2 & E.

D1

15#

®

154

@ H-amfy

D2

13




Place the assembled top beam on the top frame, and fix
with 17 self-tapping bolts #1 and gaskets.

(- () 1# 61D

Cross
Screwdriver




- G2&D
K1
@ K3@ @W @ @ 2# @
G1&D
21 a K3 21
/ﬁl o o &\
2# 2#
G1 K1 K3 G2
/@l o o &\
2# 2#
/DI o o Q\
2# 2#

Assemble part #G1 to the one side of part #K1 with 3

bolts 2#, gaskets an

Assemble part #G2 to the one side of part #K3 with 3

d nuts.

bolts 2#, gaskets and nuts.

15




o b @) 18 x12)
fm § & 2# x12)
| I . i N N N : I N N |
14 || @D 1% | @
K1 K2 K2 K2 K3
2# 2#
o d o - e of o I te
@ @

M:Use 12 self-tapping bolts #1 and plastic gaskets to secure the roof
panel to the back top Frame #B2.

top beam #E.

@:Use 12 bolts #2, steel
gaskets and nuts to secure
the roof panel to the front

@ K1/K2/K3

2#




0= ) & 24 X 6)

24

2#

&

K1

K2

K2

K2

K3

24

@):Use 3 bolts #2, steel gaskets and nuts to secure the roof panel #K1
to the side top beam #D1.

Use 3 bolts #2, steel
gaskets and nuts to

secure the roof panel #K3
to the side top beam #D2.

©)

G1
G2

2#

K1/K3




G4 G7
1 2 o 3 I o @ 2# x32 @
2 e PP @ % a3 ik
(d o & ST 1Te & T i s g
G1 K1 K2 K2 K2 K3 G2
: i — =]
2w B @ 2 9 2

@
G3 G4
24 2#

Use 24 bolts #2, gaskets and nuts
to install part #G3&G4 on both

~ edge of the roof;

@: Install Gap Cover #G7 at the
joint of part G3&G4, and fix with 4
bolts #2, gaskets and nuts.

18




o () ) 6> 3# %8 Gs@ Ge@
G6 G5
3 = @
G1 K1 K2 K2 K2 K3 G2
I: - : _ AN 0)

G F G3 G4 a

G5 G6
3#
= G6

G3 | G4

3# @




PART 3 gm § @ M4x6 2# 16
fm § @ Mdx8 8# @B
(G M4x8 10# x2%

DOOR ASSEMBLY:

20




MG BE——13 M4D mie 2468
M D bE—— M5&D
1 M2&D FEe—e= M6xD e 10# 12
M4 M4
P
2# 2# [
10#
M1 M M2
2# 2# 10#
10#
2# i
M6 - M6
the front side of left door the back side of left door
M4
M
M1 %
M1
- M4/M5/M6 &
M1 %ﬁ ™/ —\ f:gl M2
= 24 M 24 ®

21




Al

1 M1&D

MOXD MI10OXD  gm i @ 2¢# &8

M &D [ 1 M3&D
pl— R V(7)) ) E——3 M8&xD ? b= 10#@
M7 M7
€)
24 24
10#-
2#
® :
2% M9
10# 2# 24#
o# M3 M1
24
10#
2# 24
i E— G
® M7 n7

The back side of right door

The front side of right door

©)

M3

frame and screw

i Installation diagram of door panel M7/M8 Section View i

[

[

M-2

é?2 H

22




Ceocrlvad Bmi® 8# xB

DOOR ASSEMBLY:

M1
= 7 There is a handle
[ on the right door.
A;re is a latch on the left door. T
N
The user needs to Our factory has pre-installed the
install this section. hinge on the door frame C1/C2.

Use bolts #8,
gaskets and
nuts to install
#Y to the
inside of
door frame.

23




—m

M1 I M2

@(? ﬁ

Insert the bolt and lock the left door.

®

Open the door: insert the key, rotate 180 counterclockwise,
and rotate the handle counterclockwise to open the door.

Lock the door: close the door, insert the key, rotate the handle
clockwise, then rotate the key 180 clockwise and pull the key
out.

24




Thanks for your purchase.

At domi outdoor living, we believe in our products.
That’s why we provide a 12-month warranty and
friendly, easy-to-reach after-sales service. So,if you
have any questions about our product or assembly,

please feel free to contact us. We are here for you.

Support: 0

After-sales contact email:

service@domioutdoorliving.com

Please have your order ID available if youreach out
for support.
If you have damaged parts or product, please send us

photos for an immediate response.

© Copyright 2023-2025 domi LLC. All Rights Reserved.




	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12
	页 13
	页 14
	页 15
	页 16
	页 17
	页 18
	页 19
	页 20
	页 21
	页 22
	页 23
	页 24
	页 25
	页 26
	页 27
	页 28
	页 29
	页 30
	页 31
	页 32
	页 33

